DATE:20170201

Belt Sander
BS09-75V

DWT' @




BS09-75V

Pos.No. Part No. Description Qty Remark
1 5001337300101 |Ball bearing 6000.2Z (2) 1 6000.27 instead of 6000.RS
2 5001337300201 [Front wheel 1
3 5001337300301 |Front wheel shaft 1
4 5001337300401 [Rivet @6x10 1
5 5001337300501 |Front wheel holder 1
6 5001337300601 [Spring @11xx18x43 1
7 5001337300701 |Board cover 1
8 5001337300801 [Bottom plate 1
9 5001337300901 |Rubber board 1
10 5001337301001 |[Screw ST4x16 (19) 1
11 5001337301101 [Spring @5x@8x35 1
12 5001337301201 [Trigger 1
13 5001337301301 [Screw ST4x10 (2) 2
14 5001337301401 [Bearing bush @10x@16x10 1
15 5001337301501 |Ball bearing 626.2RS 1 626.Z instead of 626-2RS
16 5001337301601 |[Gear shaft 1
17 5001337301701 |Ball bearing 6900.RS 1
18 5001337301801 |[Gear pin 3x16 1
19 5001337301901 |Big gear 1
20 5001337302001 |Knob 1
21 5001337302101 |Nut M10 L 1
22 5001337302201 |Big wheel 1
23 5001337302301 [Back wheel shaft 1 Pos.23.25 supplied as a set
24B 5001337302401 [Housing B 1 Pos.24A.24B supplied as a set
24A 5001337302402 |Housing A 1 Pos.24A.24B supplied as a set
25 5001337302501 [Back wheel 1 Pos.23.25 supplied as a set
26 5001337402611 |Brand label BS09-75V (2)  230V| 2
27 5001337302701 |Dustproof block 2
28 5001337302801 |Switch 230V 2
29 5001337302901 |Baffle (2) 2
30 5001337303001 |Condenser 0.22uF 230V 1 0.22uF instead of 0.33uF
31 5001337303101 [Screw ST3x10 (2) 1
32 5001337303201 |Carbon brush 230V (2) 1
33 5001337303301 [Brush cap (2) 2
34 5001337303401 |Brush holder (2) 1
35 5001337303501 [Rubber pin @4x7 2
36 5001337303611 |Armature 230V 2
37 5001337303701 [Ball bearing 608.RS (4) 2
38 5001337303801 |Gear box cover 2
39 5001337303901 [Small wheel 2
40 5001337304001 |Screw ST4x35 (3) 1
41 5001337304101 [Screw ST4x45 (2) 1
42 5001337304201 |Belt cover 1
43 5001337304301 [Belt sander 4
44 5001337304401 |[Circlip for shaft @8 1
45 5001337304501 |[Screw ST4x14 (2) 1
46 5001337304601 |Cord clip 3
47 5001337404701 |VS wheel switch 230V (BS09-75 V) 1
48 5001337304801 |Stator 230V 1




Pos.No. Part No. Description Qty Remark

49 5001337304901 |Rubber sleeve 1

50 5001337305011 ([Cord 230V 2

51 5001337305101 |Circlip for shaft @10 1

52 5001337305201 |[Spring @10xD14x4 1

53 5001337305301 |Aluminium fan 1

54 5001337305401 |[Bolt M6x35 1 M6x35 instead of M6x30

55 5001337305501 [Plug 1

56 5001337305601 |[Spring washer @5 1 |[need to add in the exploded drawing
57 5001337305701 |Bolt M5x12 L 1 |need to add in the exploded drawing
58 5001337305801 |Washer @6x@12x1 1 [need to add in the exploded drawing
59 5001337305901 [Clamp 1

500 5001337350001 |Adapter 1

501 5001337350101 ([Support 1

502 5001337350201 |Dust bag 1

503 5001337350301 [color box 1




